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Lubrication

Atfter filling the oil pan, the cil level should lie

between (H) and (L)lines.

Add oil when the cil level reaches or goes
bleow (L) line.

Note: Use Jack designated oil [HIGH SPEED
SEWINGMACHNEOIL](ISOVG22)

BHREE :
AT IETRA LSRR TN, [ ERFAHREE .

T REMIEERARATHRER SRR [EGEA HAUNION
CARBIDE (#£) BJUCCLA45(10)]

Filling the HR. device wath silicon ail

Fill the device with oil before it is too low in order to prevent needle
thread breakage and fabric damage.

Note:Use recommended sillicon oil [UNION CARBIDE CORPO-
RATION] UCC L45(10)
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Threading

(1)Open the eye guard and three covers.
(2)Take up the bracket.

(3)Knot the preset thread and the thread being used to-
gether to thread the machine.

(hPress down the bracket after threading. The looper
thread take-up cames back.

(5)Needle tread Trim the knots off neatly before pass-
ing through the eve of the needle to thread.

(6)Looper thread , Top cover thread Trim the knots
off neatly after passing through the eve of the looper.

#H LIRRR AL, FEREPEEIERAITHE.

Be sure to thread the machine correctly by referring to
the threading diagran.

ZPL%E (2%, 3%tH) Threading diagram

@. BIERAEERRILET, ASLANSE. (BEEASESE)
Broken lines{A)For more stretchable thread.

Q. FIFRAHAAT B, FABMAATAC, #IREARIAD
If'the top cover thread is too loose,use broken line(B).If the top cover
thread is stil too loose after thread with broken line(B),use broken(C).If the top

cover thread is too tight use broken line(D).

Q). FHEAEARILLRT BR{RLE LR
Formore stretchable thread For less stretchable thread
@, BHRAEA R I EkE R (5]

Broken lines(E),For more stretchable thread
©. HIEMBERRIER], hoLkFA6. (BEA%KLETSE)
Broken lines(F),For more stretchable thread.




Mack tension adjustments with the needle thread imoby(1),top cover
thread knob(2),and looper thread knoby(3)

ZFHURAETRIRITOE, BERTO L THIRFTHTL. #
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Replacing the needle

1.Check the needle carefully 1o see that the scarfis turned to the rear of
the machine.

2. nsert the needle to the proper depth , and fasten securely. N
PrOpEreep e AL
OK! NO ((OK! NO! HUMEE R, BFEERFR—TREER—R. &G,
g;@ 6 MR EHR
a Replacing the oil
e o Replace the oil one month after the frist use and every

six months thereafter.

to use the red handled
y wrench packged in
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Cleaning the oil circulation
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ER#4F/Bushing assemblies

= =) =)
75 No. PafthﬁNo. Rifﬁtzo. HHE Description Numﬁier

1 P03005 #4x8 pin 1
2 30226004 B (L) pin 2
3 30203004 250146 AT B sleeve 1
4 30203005 251003 RARES sleeve 1
5 30203024 250147 ERELAES sleeve 1
6 30203025 250136 YIRS sleeve 1
7 20103046 250141 SO TE B sleeve 2
8 30103106 210297 pURZA k] sleeve 2
9 30203014 A& sleeve 1
10 30103036 AN E R E sleeve 1
11 30103037 IR ER sleeve 2
12 30203003 250138 TEHEE sleeve 1
13 30203002 250137 T EHETE sleeve 1
14 30203015 HrhE sleeve 1
15 30203016 204089 HAMEE sleeve 1
16 30203017 250140 EHNFHE sleeve 1
17 30203018 250141 ENFGE sleeve 1
18 30203006 250145 FEHIE sleeve 1
19 30203012 W EE sleeve 1
20 30203011 250139 BRI sleeve 1
21 30203010 250144 TEHHEE sleeve 1
22 30203009 250191 TEEHRTE sleeve 1
23 30203035 HTHE sleeve 1
24 20622019 210586 HEE]} plug 1
25 30122039 T plug 1
26 30203039 0628 PEHE sleeve 1
27 30222011 T plug 1
28 30222010 i plug 1







—. EEZME/IFrame assemblies
= = =
FE No. PafthﬁNo. Rifﬁtzo. G Description Numﬁier
1 30111001 206590 bR oil sight gauge 1
2 301530001 250117 HL5EI2AT bed pin 4
3 30122004 240228 & plug 1
4 30122006 240052 T plug 2
5 21022007 T plug 1
6 20122009 210003 & plug 1
7 30222002 209084 T plug 1
8 30122012 240226 o plug 1
9 30222003 240045 T plug 1
10 30112001 255002 JEH filter 1
11 H01001 240001 JEH X £ ring 1
12 30223006 255108 T pin 1
13 20131063 BT sticker 1
14 W02003 #E10 (&1 washer 4
15 30112002 250020 R cover 1
16 S01002 7017 124TM4x6.5 cscrew 2
17 30122010 240127 i mark 1
18 S01004 7018A 124TM4x5.5 screw 1
19 W01001 303448 B4 washer 1
20 $10013 7152 24T M6x6 screw 2
21 S05001 I24TM10x27.5 (&)  |screw 4
22 S10006 4539 24T M5%6 screw 2
23 20622019 iES) plug 1
24 100622 Hl5E By chassis 1
25 100058 HLEE Y 1
26 21012018 1 2 washer 1







—. BE¥&EmM/Cover assemblies

= % = - o=
PafthﬁNo. Re/f.fft.j;o. G Description Numﬁier
1 301433 250150-YD i () arm cover(top) 1
2 30122012 240226 Bt plug 1
3 30111022 179107-05 AR 5 oil sight window 1
4 30122013 250019 b AR o ring 1
5 S04019 7021 1245 M4x12 screw 13
6 301432 250151DYD Wk ZERE (BHED arm cover(rear) 1
7 301511001 5242 MLk 7e 55 484T screw 1
8 30222019 250153 WUk 75 5 2 B 4R oring 1
9 30112102 250021 R A TAk A needle bar cover 1
10 30128001 240263 g washer 1
11 30212002 250154 Ik arm cover(rear) 1
12 30222004 250155 J& AR gasket 1
13 S01060 7052 125TM6x10 screw 6
15 30111011 250156—TB R plulley cover 1
16 207511016 7075 125TM4x16 screw 2
17 30212004 250159 B4R air guide 1
18 S01065 7079 125TM5x6 screw 2
19 S01060 7052 P RAT screw 1
20 30112004 250255 158 eccentric pin 1
21 30112006 250023 PURSF/RkA threan takeup cover 1
22 W01002 303448 4 sticker 2
23 30112005 250256 PR bracket 1
24 301520001 7066 37 A ] 5 R AT screw 1
25 WO03001 210307 igjantE] washer 2
26 30111003 250257 BB eye guard 1
27 S01006 7009 125TM3x4.5 screw 2
28 W01002 202875 g sticker 2
29 w02004 303335 6 sticker 1
30 30137004 i At sticker 1
31 30137005 PR R sticker 1
32 207511007 ) screw 2
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=. B & ¥ 4%/Cloth plate assemblies
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Parts No. Ref.Part.No. HHE Description Number

1 S01005 7021 22T M4x10 screw 3
2 302931 1549 %% & A bed cover 1
3 302930 1536 et bed cover 1
4 30201089 0389 K& cover plate assembly 1
5 207511007 7024A I2£TM4x7.5 screw 3
6 302877 0388 I B left cover plate rack 1
7 30226030 0330 Bl pin 1
8 S10026 4554 H2£TM3x3 screw 2
9 30222025 0325 T i B needle town after boards 1
10 30226013 240198 #H pin 1
11 S01006 I2£TM3x4.5 screw 2
12 30209018 EIHR PR R bracket 1
13 S10005 4554 I2£TM3x3 screw 2
14 207S11016 007022A I2£TM4Ax16 screw 2
15 30128002 E7 Yy bracket assembly 3
16 301520002 250013 i S 4% 5 JRE AT screw 1
17 30201109 1523 ATEsES cover before bed 1
18 30212145 1535 45 HR R bed cover plate 1
19 S02001 007043 H2%£TM4x6 screw 4
20 30226028 RALBET pin 1
21 30222006 21005 I 7 cushion 2
22 30222023 250161 5 AR AR gasket 1

30222027 250161 5 A AR gasket 1
23 30212008 250160 FR top cover 1
24 L02001 7019 12T M4x8 screw 8
25 30201016 A hinge 1
26 S01002 B24T screw 1
27 30213009 FUESEZN threadguide 1
28 30213045 UTid 2k threadguide 1
29 S01004 BE4T screw 1
30 S01004 HEAT screw 1
31 30227030 e ring 1
32 S01002 HEAT screw 1
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0. FHER4E/Hook shaft assemblies

5 % = . o=
FE No. PafthﬁNo. Re/f.fzftzo. G Description Numﬁier
1 400082 250551 BN crankshaft 1
2 S10016 7036 1247 M4x5 screw 1
3 400079 250554-92 TEH crankshaft 1
4 $10015 7128 125 M6x0.75%4 screw 2
5 400070 210091-92 BREEFT connection 1
6 301511004 5376 12457 SM11/64*40 screw 4
7 400228 252056-92 TR it A crank 1
8 S05002 4534 125 M6x0.75%15.2 bolt 1
9 3012400300 250529A91 T3 A bearing 1
10 $100029 4547 125 M6x0.75%5 screw 8
11 3012400400 250557-91 HES RIS bearing 1
12 30103006 ERETIESS bushing 1
13 3023501700 401 JaHE D gear(lower) 1
14 30103008 250544 LTS bushing 1
15 30103009 250530-91 HARE bushing 1
16 $12003 4555 BT M6X0.75%7 screw 1
17 B01003 7K 6304Z bearing 1
18 30108001 250514 14 ring 1
19 S01004 7018A 1257 M4x7.8 screw 2
20 30201006 250556 Nz fan 1
21 30235003 250561 iz machine pulley 1
22 S10009 4556 125TM6x8 screw 1
23 $12001 4541 125TM6x8 screw 1
24 30128005 240126 gl washer 1
25 S05003 4500 1245TM5x10 bolt 1
26 30235020 206050C ke timing belt 1
27 3023501800 402 RN EE gear(lower) 1
28 S12003 HRET screw 1
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H. EFEEfE/Main shaft assesmblies

= % = - o=
F5  No. PafthﬁNo. Re/f.fzftzo. G Description Numﬁier
1 S01011 7028 125 M5x10 screw 2
2 301510004 4592 AT screw 1
3 $11001 7152 125 M6x0.75%6 screw 1
4 S08001 7153 125 M6x0.75%3.5 screw 1
5 30224005 BT i Ap e bearing 1
6 400065 250560A Bk crankshaft 1
7 400061 253500-92 TEAF A connection assembly 1
8 501008 007021A 124TM3.5%13 screw 2
9 400308 EFAF A motion assy 1
10 30104006 253501A et crank assembly 1
11 S05002 4534 1245 M6x0.75%15.2 bolt 1
12 30109003 250524 et QIR balance weight 1
13 $10002 4514 1245 M5x5 screw 2
14 30103004 250506 HHE joint 1
15 $12003 4555 1245 M6x0.75%7 screw 4
16 $10029 4547 BT M6x0.75%5 screw 11
17 3012400400 250529-91 HES KPS bearing 1
18 30103012 HARE bushing 1
19 30235015 e i) ik 2o gear(upper) 1
20 30103014 ks bushing 1
21 3012400400 250528-91 HES KIS bearing 1
22 B01005 %6203 bearing 2
23 30202004 S 4l shaft 1
24 301434 250566-YD Fi GlFe handwheel 1
25 $12001 4556 1245TM6x8 screw 1
26 $10009 4541 1245TM6x8 screw 1
27 S05004 4501 screw 1
28 W01004 204585 5 washer 1
29 S10004 4592 B24TM8x1x12 screw 2
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N~ EFFFERfE/Needle bar assemblies

5 % = . o=
FE No. PafthﬁNo. Re/f.fft.j;o. G Description Numﬁier
1 30202024 251014-91 EFFT needle bar 1
2 30102009 206061 EF ALk needlebar clamp 1
3 301511005 5325 EEFFELRIRET screw 1
4 30205002 251016 EFFTIEEFT link 1
5 30102050 206053 Ao B eccentric pin 1
6 B07001 240098 Bh7K8x12x12 needle baearing 1
7 30128030 240101 g washer 1
8 30109004 206063 AT guide block 1
9 30209002 251017 HHLG guide 1
10 30227003 251018 EHE B latch 1
11 S01003 7021 124TM4x12 screw 2
12 30123002 179040-05 EH sponge 1
13 30112009 206524 THERFE oil wick retainer 1
14 30123014 212186 ek oil wick 1
15 30134001 3564 needle holder 1
16 $10026 4554 124TM3x3 screw 3
17 30115067 3564k needle plate 1
18 302517001 005511-HC 25T screw 2
19 30210005 5 i sponge 1
20 $10007 4546 14T M4x4 screw 2
21 30204035 4035 AN oil wick 1
22 301511025 7086 P AR screw 1
23 30201008 251512 JEH e needle guard(rear) 1
24 30217002 257567 JEb g needle guard(rear) 1
25 $10007 4543 14T M4x4 screw 2
26 30204003 251513-92 2 i lever 1
27 S01029 7013 1245TM3.5%7.5 screw 1
28 30201007 251514 GIERE %S needle guard(front) 1
29 30217001 257568 EIEiakiS needle guard(front) 1
30 30117001 MLE sponge 1
31 30203056 PEER sleeve 1
32 30207071 bR R bracket/needle plate 1

18
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+. TEHER4E/Needle guard assemblies

5 % = . o=
FE No. PafthﬁNo. Re/f.fzftzo. G Description Numﬁier
1 30210002 252036-92 RO E scecentric 1
2 $10015 7128 IB5TM6x%0.75%4 screw 1
3 B07009 206172 Ah7KK26x30%x12.7 needle bearing 1
4 30205003 252035 HEFT rod 1
5 30226005 252037-91 THFFHH pin assembly 1
6 N01004 4805 EEEMS nut 1
7 W01004 240062 TRl washer 1
8 30201010 252039 TS guide/looer shaft 1
9 30109001 201074 X guide 1
10 W02001 202286 5 washer 1
11 301511004 4019 Eb S ARAT screw 1
12 30202007 252044 AT A shaft 1
13 30228006 240232 BH washer 1
14 S05048 4524\7110 1245 M4x10 bolt 1
15 W02002 201252 4 washer 1
16 30228005 240231 BH washer 1
17 30204004 252046-92 ke liivi lever 1
18 S05002 4534 1245 M6x0.75%15.2 screw 1
19 30201011 252040-92 IESEES holder 1
20 S04019 7021A 1245TM4Ax12 screw 2
21 30228003 252041 BH washer 2
22 30209003 252042 biZgey slider 1
23 30209004 252043 ik pin 1
24 $10007 4543 125 M4x4 screw 1
25 30201012 252045-92 JE P holder 1
26 30201101 e looper holder 1
27 30221018 T joint screw 1
28 30213050 fuR2 threadguide 1
29 $10007 7129 124 M4x5 screw 1
30 30217003 257566 1) looper 1
31 30228004 252047 PrER A washer 2
32 30203007 252052 JEE U5HD bushing 1
33 S10013 B24T screw 1
34 30203044 252049-91 THIE=S bushing 1
35 001021 231011 ORU[E12.2x2.4 oring 1
36 30228002 252055 g washer 1
37 30202006 252048 VBT shaft 1
38 S05046 7145 124TM3.5%9.5 screw 1
39 S01006 H24T screw 1
40 30223014 R felt 1
41 30221023 [F pipe 1
42 30203045 IR 5 oil cover 1
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J\. 34t E1E/Feed mechanism

5 % 5 _ o
PafthﬁNo. Re/f.fzftzo. HHE Description Numﬁier
1 3021000300 252607-92 P RO A LA eccentric 1
2 S10006 4539 I25TM5x6 screw 2
3 B07007 204084 7K 22x26x10 needle bearing 1
4 30224001 240236 7Kk 28x24%13 needle bearing 1
5 30229001 240234 R ring 1
6 30229002 240237 R ring 1
7 30205004 252608 HEAF rod 1
8 30204005 252609-92 A crank 1
9 S05005 4531 ATM5x12 screw 1
10 30228007 240055 #p washer 1
11 S02016 7041 $24TM3x3.2 screw 1
12 30205005 252612 ot JEFT rod 1
13 30205007 252614 B RERIAT link 1
14 30205006 202176 BT link 1
15 $10007 4537 H2ETM4Ax4 screw 1
16 30226007 252613 EEFTH pin 2
17 20123021 202176 JK795iH1 2k oil wick 1
18 30226008 252616 i £ pin 1
19 30204006 252617 iifrs crank 1
20 $100029 7142 HZETM6X5 screw 2
21 30204007 252618-91 T A link 1
22 $100029 2547 HEETM6X5 screw 2
23 30202008 252622 W EN R E T guide 1
24 S10006 4539 BRETM5x6 screw 1
25 30227005 252620 hr spring 1
26 302530001 7131 3] screw 1
27 30202009 252621 EHBEFR R shaft 1
28 001022 240017 OZYE7x1.5 oring 2
29 30212013 252523 RN lever 1
30 S01011 BRETM5x10 screw 1
31 30211001 252624-VB ZIBERR indication plate 1
32 S02004 7044 125TM4x8 screw 2
33 30202010 252625 Bt E 1T Al screw 1
34 H05012 201629 4 ring 1
35 H05006 200983 45 ring 1
36 001023 240251 OZI[E5x1.5 o ring 1
37 S09015 4550 I24TM4x10 screw 1
38 P03011 443x12 pin 1
39 30209006 252626 #h liner 1
40 302516001 252660 VAT IR nut 1
41 $10007 4543 125TM4x4 screw 1
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EAm#B1H/Need mechanism

= PN = __ o=y
75 No. PaftF:No. Re?.faﬁﬁo. R Description Njﬁier

1 3021400100 B A feed dog

130214001 AT main feed dog 1

2130214002 ZEEhTF diff feed dog 1
3 S01004 7019 124TM4%7.8 screw 1
4 S01004 2T screw 1
5 S01002 7017 124TM4%6.5 screw 2
6 30209050 0950 FEE) IR differential crank 1
7 S05048 S7028 124TM4x10 screw 1
8 30203013 252637 s bushing 1
9 30228008 240039 g washer 1
10 L01004 7056 B2 M5x0.5%13 screw 1
11 30212099 252629 TR guide (left) 1
12 30226032 0932 SE LA pin 1
13 30206003 0903 Z B Be differential braces 1
14 30206004 0904 IEAG B feed dog stand 1
15 30209080 0980 W slider 1
16 30202036 0936 6 2l crankshaft 1
17 30205081 0981 B link 1
18 30203041 0941 g bushing 1
19 302509010 0910 1Z24TM4x18 screw 1
20 S05003 4531 HZ4TM5%x10 screw 1
21 302517005 0905 7S U S AT screw 1
29 30228020 1045 HETE 3P washer 1
23 30204322 1027 TR pin 1
24 30204321 1026 IR AT link 1
25 30205008 252636 FEFINEAT link 1
2 30226040 0940 4 pin 1
27 S05003 4531 HZ24TM5%x10 screw 1
28 30204077 0977 i link 1
29 30202035 0935 E BN crankshaft 1
30 30123014 202175 T2 oil wick 1
31 30126009 210766 44 pin 1
32 20123021 202176 JKT7957H £k oil wick 1
33 30123001 206748 ot felt 11
34 30209008 252632 4 e b block 1
35 B07008 210238 Hh&K9x12%x13 needle bearing 1
36 30204008 252628 4 o A guide (right) 1
37 S10013 7152 B2£TM6x6 screw 1
38 30208001 EEEEN collar 1
39 S10029 2T screw 1
40 30208002 | collar 2
41 S10029 2T screw 2

24
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+. ERIEAE/Presser form assemblies

5

S5

2 S

AN

Parts No. Ref.Part.No. e Description Number

1 301530008 253000-91 W AR adjusting bar 1
2 301516005 253003 PR EE nut 1
3 30227008 240252 WL spring 1
4 30227009 240253 e Sl )~ e spring 1
5 30202017 253026 T S5 presser bar 1
6 30104017 206139 T AL =k presser bar clamp 1
7 S01003 301511009 BEETMA X 12 screw 1
8 3010901700 253005-91 FHUH A guide 1
9 S11025 7025 BEETMA X 20 screw 2
10 S01006 7009 BZETM3 X 4. 5 screw 1
11 3010206400 263008-91 il lever 1
12 30108006 192024 4 collar 1
13 301512001 5084 AR RRET screw 3
14 30112016 206157 JE AL SR link 1
15 301520007 5386 HIRET screw 2
16 30127009 253010 i spring 1
17 30108005 206156 & collar 1
18 30122023 i plug 1
19 30104019 206149 EIA I bell crank(upper) 1
20 301S11011 5187 5 He AR ET screw 1
21 30212018 253027 £ s i AE AR link 1
22 301520008 5184 HERAIRET screw 2
23 30104020 206148 R RLT bell crank(lower) 1
24 301520013 002022-4 A AR T T [ 5 48 4T screw 1
25 30102022 253013 Eispaniil shaft 1
26 30112019 253014 R HIR lever 1
27 S01011 7028 IZETM5 X 10 screw 1
28 30112020 253015 6 s i A bracket 1
29 S01004 7019 BRATM4 X 7. 8 screw 2
30 S01016 4549 BEATM5 X 17 screw 1
31 N01004 4805 B2 RIS screw 1
32 30112017 253028 T I finger guard 1
33 3011601300 257461-56 356 % presser foot assy 1

3011601400 364 % presser foot assy 1
34 301511010 001170-3 S A e R4 T screw 1
35 001006 240095 0ZU[E8. 5% 1. 8 o ring 1
36 3013002500 W R AEA2H 1669 adjusting bar assembly 1
37 30122023 22 ) ] oil guard. 1

26
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+—. MB4ERE/Needle feeding assemblies

5

S5

2 S

AN

Parts No. Ref.Part.No. HHE Description Number
1 30110007 254501A MREHNES eccentric assembly 1
2 $10002 4514 I2ETM5x5 screw 2
3 400059 254511 WREF AT connection 1
4 30104024 254503 WA 53 A7 crank 1
5 S05002 4534 $R4TM6x0.75%15.2 screw 1
6 30126006 254504 HEATAH screw 1
7 30128032 240062 i washer 1
8 N01004 4805 I REMS nut 1
9 30102024 254519 FEBEFH shaft 1
10 30128015 206180 FREN AT Hh T washer 1
11 H05004 306671 k12 ring 1
12 30105013 2545068 WREHBSNEAT crank 1
13 $100029 4547 WRATM6x0.75%5 screw 2
14 30126005 254507 WREHES)EY block 1
15 30202018 254518 MRAET R 4R crankshaft 1
16 20123021 202176 JK795iH1 2k oil wick 1
17 001008 233020 O%![E9x1.8 o ring 1
18 20108006 4l collar 1
19 $10026 PP BRET screw 2
20 30104022 254516 M4 lever assembly 1
21 S01005 7020 24TM4x10 screw 1
22 S01017 7022 I25TM4x14 screw 1
23 30117005 257565 MRE spreader 1
24 30128018 ErYec] washer 1

28




29



+=. WM& E/Thread loosing assemblies

5

S5

W=

AN

Parts No. Ref.Part.No. HHE Description Number
1 3010403100 254003B91 FAZEHAET crank 1
2 S05005 4531 HZ5TM5 X 12 bolt 1
3 W01010 202868 1 [E8 washer 1
4 3010403200 254000-91 PAZE AR lever 1
5 30104048 254008 i 2 thread guide 1
6 S04010 PEETMAXS. 5 screw 2
7 301511013 002133-1 B B E AT screw 1
8 30103040 254022 eSS collar 1
9 3011300400 254010A9U LA (59 ensenseng | 3
10 3011300500 254010B9U WA (D tension spring assembly 1
11 3011300600 254010C9U TRAN D i”jom”hiﬁ[i':fﬂ 1
12 30103041 206202 [ERIE= spacer 5
13 30112022 254021 SNRZ1ERIY thread releaser 1
14 30113007 254020 LR thread guide 5
15 30113003 254019 2R bracket 1
16 S01004 MEETMAXT. 8 screw 2
17 30127010 306301 P spring 1
18 301530009 5447 T TIRIRET screw 1
19 301516006 208447-UA A R A nut 1
20 30111006 208448 PE IR E ratchet 1
21 30127013 201068 WEE (5D spring(light) 1
22 301530010 001817-2A Je L 4 screw stud 1
23 30111005 208450-UA PR3 cup 1
24 30128016 210319 Sk Fr tension disc 2
25 30123027 FAZR I Ll 3 felt 1
26 30127012 201086 WEE () spring(medium) 1
27 30127011 301037 VRS (38 spring(heavy) 3
28 3011304200 254023E9U SR ension oniro 1
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+=. & #H/Thread loosing assemblies

5

S5

W=

AN

¥ No. Parts No. Ref.Part.No. e Description Number
1 30108005 240201 145 ring 1
2 301512001 5084 AR ET screw 2
3 30102028 253503 2R gl (R shaft 1
4 30128019 204107 Oy washer 1
5 W02002 201252 W ZERTEE washer 1
6 S05048 4527 125TM4X10 screw 1
7 20622019 i plug 1
8 30128008 PR YLl P washer 1
9 30101018 253504 3ok 44 R lever 1
10 S05004 4501 IRETM5X14 screw 1
11 W02001 303067 g washer 1
12 30113009 253505A K2tk thread take-up 1
13 S01004 7019 124TM4x7.8 screw 2
14 S01004 7020 124TM4x7.8 screw 1
15 30113010 253507 =FLid 4 thread guide 1
16 S01027 7009 25T M3X6 screw 1
17 30113011 253508A IURS 1 thread guide 1
18 206530016 7170 25T screw 1
19 30112023 253509A E/Ar S A thread support 1
20 30128034 240474 g washer 1
21 20112033 137108 ek Fr thread retainer 2
22 30112027 253544 ek v B [ o 48 thread guide 1
23 302516005 A R AE adjusting nut 1
24 W01001 303448 MAZR washer 1
25 30113012 253545 BY AT I £ i holder 1
26 30113013 234521 T ERAT thread guide 3
27 S10001 4535 BRETM3x4 screw 3
28 S01006 7009 124TM3x4.5 screw 5
29 30112024 253516 U 25 s thread tension brackeat 1
30 S01004 7018 125TM4x7.8 screw 4
31 30112025 234561 LR thread guide 1
32 30112026 253593 JEZRk tension disc 1
33 30127014 253517 T 3 spring 1
34 301520009 OW09070-2 TRLRIRET screw 1
35 30112028 253506 LSUEHiNT thread take-up 1
36 30112030 253515 pURS T thread guide 1
37 30112033 253511 WERAT N 2 thread guide 1
38 30112029 253514 WAL I 2. thread guide 1
39 S10026 4554 BRETM3%3 screw 1
40 30112031 253548 WAL I £ thread guide 1
41 30127016 137109 Je 4 % spring 1
42 30112032 253547 WAL R i 2% thread guide 1
43 3011203200 Mg 2 A 1 thread guide 1
44 301S30055 LR IRET adjusting screw 1
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V9. LR34 /Cam assesblies

= =) Y=y
7% No. PaﬁsﬁNo. Rj?f;ﬁio. Ak Description Njfzni;)er

1 P01007 SE A pin 2
2 S010006 7009 12%£TM3%4.5 screw 3
3 30212084 1584 T4 H thread guide 1
4 30313020 HER ) thread guide (right) 1
5 30313019 o R () thread guide (left) 1
6 30227017 1517 SRR reset spring 1
7 30212085 1585 TS TER fight line wrench 1
8 302520008 1508 HALRRET screw 1
9 30208022 1522 EEEEN stop 1
10 30212068 1568 FTEk4e bracket 1
11 30208020 1520 HEZSE]E Fight line retaining ring 1
12 30227016 1516 2 fang reset spring 1
13 S04020 IRETM4x18 screw 1
14 30227031 2 Vil spring 1
15 S01002 7017 1245 M4%6.5 screw 1
16 302520005 BRET screw 1
17 3021302700 T2 N E A looper thread take-up 1
18 $10007 I2ETMAx4 screw 2
19 30208014 TE 14 B collar 1
20 30224004 T A 6902ZZNR bearing 2
21 30203038 k& bushing 2
22 S12003 4547 I2%ETM6x0.75%5 screw 7
23 30235021 /NS A small timing belt 1
24 30235019 M [ time belt 1
25 30202062 % A shaft 1
26 S05019 JZETM6%16.3 screw 4
27 W02004 303335 Hu b sticker 4
28 S01002 BZETM4 X 6 screw 2
29 30212138 Tl 7R FE AR cover 1
30 30208109 1508 % cam seat 1
31 301S30055 i A2 ET adjusting screw 1
32 12927012 211388 Je ok spring 1
33 12928036 137108 N L By thread retainer 2
34 30213025 167079 RS thread guide 1
35 S01065 B24TM5 X 10 screw 1
36 30212134 FE#R layer 1
37 W03007 T T Bk 34| washer 2
38 30222026 1403 I R 2 cam gasket 1
39 302878 YA A 2 A cover 1
40 30137001 HLIE sticker 1
41 S01002 7017 BREIMAX 6. 5 screw 4
42 R03001 210679 HiET2. 5X4 pin 2
43 302315 M shield 1
44 302516006 8 R AR R adjusting nut 1
45 WO01006 o sticker 2
46 10128001 WA LRARET B sticker 3
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+EH. JENEEE/Lubricatrion assemblies

S5

2 S

AN

=
75 No. Pa{rtthﬁNo. Ref.Part.No. HHE Description Number

1 30136006 1609 A ek pipe 1
2 301S30012 255037 A IRET screw 1
3 30121021 205113A D5xD7IME tube 1
4 20636001 200136 sk joint 2
5 30129006 202199 MERE OO clamp 2
6 301S30013 200152 b RET screw 2
7 30121012 255003 MR oil pipe 1
8 30123010 240136 TS felt 1
9 S10002 4514 BEET M5x5 screw 1
10 30227041 Iyl B back felt circlip 1
11 30223023 2w SR N2 The needle bar back felt 1
12 12921002 240006 DO3xD5IH screw 1
13 20429001 202199 R clamp 7
14 30112039 255006 B oil guard 1
15 S01002 7017 IZE] M4x6.5 screw 2
16 3012010500 255007-91 Ui Ed oil distributor 1
17 N01001 4821 W EE M4 nut 1
18 12921005 240134 DAxDBIH tube 1
19 3022100800 255094-91 I A oil splash pipe 1
20 30136005 255123 RSk H A 4k joint 1
21 20122033 B washer 7
22 12921002 D3xP5UE screw 1
23 S04010 7018A I2%] M4X5.5 screw 1
24 W01001 gLy sticker 1
25 30221023 DAxDEIH pipe 1
26 30223022 [5] v S felt 1
27 S01002 7018 HEETMAX T screw 1
28 201S30004 TR AT joint screw 1
29 12921002 D3IxD5HE tube 1
30 12512073 e tubing clamps 1
31 30227040 ER screw 1
32 S05048 AT screw 1
33 30223023 AT R felt 1
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_I_.

A}

7N~ JHZEERAE/Oil pump assemblies
1 30201029 255041 T oil reservoir assembly 1
2 20528014 202287 g sticker 1
3 301511015 51388 ST screw 1
4 S05007 4504 24T M8x20 24T M8x20 4
5 30222014 255042 kRSNt o ring 1
6 3022000300 1722 A oil pump assy 1
7 30102031 255024 HERE shaft 1
8 30120004 255025 FHH2 rotor 2
9 30120005 W17-6 FEhE1 rotor 1
10 30120005 255027 MBhEE rotor 3
11 30120008 255028 g cover 1
12 301520011 7105 A ARET screw 2
13 30251300 1713 TR BRET screw 2
14 30125003 255019 S L worm wheel 1
15 S10002 4514 IZ4T M5x5 screw 2
16 30120002 W17-4 A [ B oil pump fixed plate 1
17 30220002 1714 WEAE (D pump body 1
18 30120009 1719 LTI QED pump body 1
19 30120003 1720 WA CFD pump body 1
20 S05004 4534 HEET M5 X 12 screw 2
21 301530014 205111 buRlila) joint screw 3
22 20136001 206233 Heah e oil filter 1
23 301530030 210200 HEET screw 1
24 001010 206431 07} PE[38. 7X 3. 55 O ring 1
25 30101021 210201-PD e ae cover 1
26 30131004 9A3002 PR filter seal 1
27 S01003 7021 IBATMA X 12 screw 3
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+-t. EEHEEEE E4/Silicon oil delice assemblies

5 % 5 . o
75 No. PafthﬁNo. Re/f.fzftzo. HHE Description Numﬁier
1 30111070 207066-PD & fiiorxif’,','mnm 1
2 30112040 207067-PD B A cap 1
3 P03008 206781 £ 2x6 pin 2
4 S16001 7009 WEET screw 2
5 30123011 207068 TR felt 1
6 30201075 1075 T & silicone oil box 1
7 S01004 7019 B2ET M4x7.8 screw 2
8 30201014 255107 [#] 2 22 needle cooler(lower) 1
9 30209017 206851 AN ER plug 1
10 30223005 240247 ERibic] felt 1
11 30126009 210766 # pin 1
12 12921002 240246 o e i tube 1
13 20123021 202175 JK8568iH £k oil wick 1
14 30212666 2666 T B AR silicone oil box baffle 1
15 30222028 2028 e e o silicone oil box cover 1
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+)\. &ZEEME/Thread apool assemblies

75 No. /A\ﬁj{t;f o Ref%;iﬁi. w4 Description Numiger
1 3013102700 AL SEAER o thread assy 1
2 30102032 503-SA LEETH thread bar (loer) 1
3 30128024 509 g washer 2
4 30101028 505SA KA bracket (3—spool) 1
5 30101029 505SA FL e bracket (3-spool) 1
6 20131006 380A Hed% spool pin 5
7 W02002 201252 P 4 washer 5
8 30101030 527-SA K448 bracket (3-spool) 1
9 20631025 381-SA SATHE spool tray 5
10 20631024 507 oA cushion 5
11 20131008 382-SA L EEE spool retaining fin 5
12 L02004 7102 24T M6X 34 screw 2
13 W01003 512 P 6 washer 2
14 S04001 4022 24T M6X 10 screw 2
15 30102034 502-SA (R e thread bar (upper) 1
16 30129005 504-SA i N joint 1
17 504002 4021 IZ4T M5X 16 screw 4
18 N01004 4805 2Rt M5 nut 4
19 30111008 383-SA 2 bracket 1
20 30113018 384 S48k thread guide bar 1
21 $04003 4014 IZET M4 X 25 screw 1
22 30101031 527ASA JERt ek bracket 1
23 20631017 233-SA [i5] 52 £ holder 1
24 S04004 4012 W2AT M4AX 15 screw 3
25 N01005 4803 T2EE M4 nut 9
26 20131036 293A ot thread guide bar (5-spoo 1
27 20131090 T tread guide pipe 5
28 20131112 wWE plastic cover 5
29 30103045 506 PR thread guide 5
30 30122027 386 i rid cap 1
31 N01026 5476 BERE MI8X 1.5 screw 1
32 30128062 il washer 2
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+u. WEFERE/0i1 plate assemblies

ﬁﬁj{if et Ref. Part. No. AR Description o
1 30122029 206338 T A R R TR rubber cushion 4
2 20131028 206336 FORNZAT I 52 2k nut 4
3 400247 259000 THAEIR rest board 2
4 20131027 4512 FEIR 7S AR bolt 4
5 20131029 206337 KAk pE washer
6 20131030 205764 BiiRE cushion rubber 4
7 30103078 205765 PRI HE liner 4
8 301530018 7093 AR E 1R 5T screw 4
9 30112041 206329 LS treadle chain guide
10 S01011 7028 HEETM5 X 10 screw 2
11 30122031 205467 TR R spacer 4
12 305511018 THNRE] (—F) screw (set)
13 S10005 B24T screw 3
14 W01001 BH ring 3
15 30211006 & A The belt cover
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—+. TRMHEMH/Specific parts

5 % 5 - s
75 No. PafthﬁNo. Re/f.fft.j;o. HHE Description Numﬁier
1 30226013 240198 i pin 1
2 S01006 IRET M3x4.5 screw 2
3 30209018 EIHR R R bracket 1
4 $10005 4554 25T M3x3 screw 2
5 207511016 007022A 24T M4x16 screw 2
6 30128002 Er Yy washer 2
7 301520002 250013 iS4 G SRR AT screw 1
8 302313 A4S (UMTZED front cover assy 1
9 30212145 BB IR cover 1
10 S02001 7043 124T M4x6 screw 4
11 30226028 FArA54ET pin 1
12 30222006 210025 By e 1 cushion 2
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—+—. 02BBELHH4H#F/Specific parts

= = W =
75 No. PafthﬁNo. Rifﬁtzo. HHE Description Numﬁier
1 300122 250184-PD ARG A (BEE) front cover assy 1
2 S02001 7043 25T M4x8 screw 2
3 301520002 250013 i B g S 24T screw 1
4 30228012 201191 B washer 3
5 30226013 240198 AT pin 1
6 S10005 4554 25T M3x3 screw 2
8 300125 250186-PD BT4% & P9 () front cover (small) 1
9 S01011 7027 BRETM5 X 10 screw 3
10 30112060 206439 [IES=EEl/d auxiliary plate(front cover) 1
11 S01065 7079 24T M5%6 screw 4
12 W01004 204585 [l 5 washer 2
13 30212032 250193 ey SEEing fabric guard 1
14 S01055 7017 12%] M4x6.5 screw 2
15 30201025 250196 PR cover 1
16 S01004 7018A 12%] M4x5.5 screw 2
17 30212033 250190 Ho 3k g bracket 1
18 30112063 206460 YA 5 washer 1
19 N01005 4803 IERE M4 screw 2
20 30201023 250189 Je 3 2m clamp plate 1
21 301S11021 5113 BT screw 2
22 30111020 256-SA FEAn Bb holder 1
23 30208006 204754A E]Eh) washer 1
24 3011101800 257A9S FERL A tape guide assy 1
25 30111019 247-SA TR tape base 1
26 30128029 270 FEAL AR washer 1
27 30102048 253 ek tape disc post 3
28 30103061 250 BRI tape disc post 1
29 S05004 1448 12%] M5x14 screw 1
30 30101049 251-SA FEA bracket 1
31 301S30022 4913 FEAL RIS AT screw 3
32 30102047 252 T i tape disc post 2
33 W01004 204585 [l 5 washer 2
34 W02001 303067 £ spring washer 2
35 301516012 226 2R nut 2
36 S04004 4012 24T M4x15 screw 2
37 30101050 254 S g holder 2
38 301S11022 5161 WEET screw 4
39 30113023 255 TR tape guide bar 1
40 30226001 T EB A 4 R4 pin 1
41 $01007 BT screw 1
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—+=. 35ACYIJ] & H14/35ACFT device

5 % = _ 2§ =1
75 No. PafthﬁNo. Re/f.fzftzo. HHE Description Numﬁier
1 30202036 i A shaft 1
2 30204011 255552 il A% crank 1
3 S10013 IRET M6x%6 screw 2
4 302512001 7057 aviil 13l screw 1
5 30228008 g washer 1
6 30203027 179160-05 LAiES) bushing 1
7 302502001 255553 2R} nut 1
8 30204012 255554 A% crank 1
9 S10013 WRET M6%6 screw 1
10 30226016 240008 i key 1
11 400080 252557A B link 1
12 30223005 202174 ek oil wick 1
13 30123014 202175 ek oil wick 1
14 30201044 255077 iR latch 1
15 205530008 JE TIRRET screw 1
16 30202023 255555 EFSILINIE shaft 1
17 302501003 230030 i washer 1
18 30227012 255548 W spring 1
19 302501001 255546 2R} nut 1
20 300704 255549-9P ALY lower knife holder 1
21 S05004 IRET M5x14 screw 2
22 302513001 124 M5x10 screw 1
23 30222015 255557 i oil seal 1
24 30201046 255564-91 Nspap:t upper knife stand 1
25 S01011 124T M5x12 screw 1
26 30219001 257574 7] upper knife 1
27 201511035 SO84424T screw 1
28 30201047 255560 TR lower knife stand 1
29 S11015 IRET M4x16 screw 1
30 20619002 204161A T lower knife 1
31 30201048 255558-91 T ER lower knife clamp 1
32 101511008 YL PUIRET screw 1
33 30201049 255615 IS EEagn| waste chute top 1
34 207511025 24T M3.5x6.7 (#E11)  [screw 2
35 3021101000 255567-91 W suction pipe 1
36 30211005 608005 HeAG N hose band 1
37 30212059 255562 EEL latch 1
38 S01002 BRET M4x6 screw 2
39 302509001 601115 ERiRE] screw 1
40 30226004 B 4X16 pin 2
41 30203028 JkhE sleeve 1
42 30203029 UERIES sleeve 1
43 30226021 BF pin 1
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—+=. 35ACHRIE H4H14/35AC Specific parts

5 % 5 _ 2§ =1
PafthﬁNo. Re/f.fft.j;o. HHE Description Numﬁier
1 300661 250321-91 il Ak G ULLT front cover assy 1
2 30201051 250178C (=35 front cover 1
3 30201016 EERCEER hinge 1
4 301520002 BRET screw 1
5 30228012 )y washer 2
6 30226014 ¥ pin 1
7 S10005 JRET M3x3 screw 2
8 30201107 2501688 (35AC) %HHR4E needle plate holder 1
9 30201106 250210-91 (35AC) i cloth plate 1
10 S01004 7019 24T M4x7.8 screw 4
11 30212155 257743A B () fabric guide 1
12 30201050 258050-91 Jer binder complete 1
14 30212024 258014 SRR elastic guide 1
15 W01001 303448 4 washer 10
16 S04002 24T M5x16 screw 4
17 30212046 257743 L TG ) fabric guide 1
18 S01012 7031 24T M2.5x4 screw 2
19 3021206000 258015A91 A T F) ZH A fabric guide assy 1
20 30102050 251010A HEAT i Lo eccentric pin 1
21 30128030 205097 L i 2 washer 1
22 S02007 IRET M3x5 screw 1
23 30212150 (35AC) 4G MR auxiliary plate 1
24 S02001 7043 BEATM4 X 8 screw 3
25 400308 AR motion assy 1
26 30215024 2N needle plate 1
27 302120700 A AR ZH A File cloth plate component 1
28 30214015 FENT diff feed dog 1
29 30214014 BEAF main feed dog 1
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—1. JEME%EEE/After Fight

Cam Assemblies

=) % =) — =
PaftF:No. Re?.faﬁﬁo. K Description Numil;er
30503061 BN Eccenentric assy 1
30503061 256500-920 LY RRHES Eccenentric 1
S10029 45550 I24TM6%0.75x5 screw 2
S12003 45480 BEETM6%0.75%7 screw 2
30505025 2565010 EF Connection 1
30224001 240236-20 TRk Needle Bearing 1
6 30503060 2565020 hE Coolar 1
7 S10013 45470 12766 screw 2
8 30504035 2565030 it A7 Crank 1
9 S10029 45480 I24TM6%0.75x5 screw 2
10 30126006 2545040 R screw 1
11 W01004 2400620 $#H5 washer 1
12 N01004 48050 B2 EEMS nut 1
13 30508001 2016350 e coolar 1
14 S10006 50600 124TM5x6 screw 2
15 301175 256504-9P0 Jad (BEEO bracket assembly 1
16 30522070 2565070 )5 % O ring 1
17 30522069 2565080 biiES) plug 1
18 207513004 45230 IR£TM6x35 bolt 4
19 20122021 2100690 HES) oil seal 1
20 30502045 2565090 Hake shaft 1
21 30128015 2061800 PRl 2 B washer 1
22 H05004 3066710 412 ring 1
23 30522019 2112470 il plug 1
24 301180 256536-9P0 SCAE R bracket assembly 1
25 30202100 2565450 UZL guide bar 1
26 S01060 45180 IEETM6x35 bolt 2
27 S10027 45140 IZETM5x5 screw 2
28 30212100 2565460 R cover 1
29 S01005 70620 WEET screw 2
30 30225100 2565440 M he e = lower rooller 1
31 30225101 2565400 W=t lower toothed rooller 1
32 20103020 ks sleeve 2
33 P03002 VCL19 LinR pin 2
34 30512047 2565220 R connecting plate 1
35 30512048 2565230 JEAR lever 1
36 305520010 71410 IRET screw 2
37 30528011 3067890 B washer 1
38 S01065 70790 B2ETM5x6 screw 2
39 N01001 48210 PR EE nut 1
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—t+*H. FiaE 4 /After Cam Assemblies

=) PN =) — =
75 No. PaﬁsﬁNo. Re/f.fﬁcio. wk Description Njfzni;)er
1 31175 2565120 % e Finger Screw 1
2 30553006 0045330 RS Adjusting Screw 1
3 S05031 2565180 24T M6x20 screw 2
4 30502022 2029010 il Shaft 1
5 H04001 2002570 e Spring 1
6 30527011 VCL19 ik Spring 1
7 P03002 2565170 T Pin 2
8 30212102 0045100 JEAR Bracket 1
9 S05031 007025A0 1245 M6%16 screw 1
10 s01018 0048210 125 M4x20 screw 3
11 N01001 2565190 R Nut 1
12 30212103 0070600 JEAR Bracket 1
13 305520010 3067890 W2AT screw 2
14 30528011 2565200 £95 washer 1
15 30204100 2565210 i 47 Crank 1
16 305520011 256524-910 BET screw 1
17 3051205100 2565270 PR Regulator Plate 1
18 305520013 2402580 W2AT screw 2
19 30528012 256529A0 JEAR Bracket 1
20 30212104 0070680 PR Regulator Plate 1
21 L02012 256530A0 WEAT screw 2
22 30526020 0045140 B4 FM5x5 Pin 1
23 s09008 2565310 IRET screw 1
24 30512055 0070830 PR AR Jib 1
25 s02014 2565330 124TM3.5%8.5 screw 3
26 30512056 256528-920 LSS Spring 1
27 30201100 0045100 Jaseite Press Wheel Cover 1
28 S05031 NM810 1245 M6%16 screw 1
29 N01008 WM800 1ZHEM8 Nut 2
30 w01010 ]88 washer 2
31 30203100 VCL31 Y Iron set 1
32 30503036 B Bushing 2
33 30202101 0045140 Hh Shaft 1
34 s09008 2565480 IZ4TM5X5 screw 2
35 30512054 0070680 EELT Plate 1
36 s01065 0070680 124 M5%6 screw 2
37 s01065 124 M5%6 screw 2
38 H04004 % Spring 1
39 30203101 (RS spacer 1
40 30203102 256550-910 e Iron Cover 1
41 30203103 0070830 p RS Gear Wheel Cover 1
42 s02014 2565350 124TM3.5%8.5 screw 3
43 30512057 cL49 JEAR Bracket 1
44 30526011 0071390 P AR ER Iron Cover 1
45 305511012 0045390 WEAT screw 1
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_‘I“i’i JEHRE ¥ /After Cam Assemblies

s09008 2565580 BRETMB5 x5 screw 1
47 305516006 256513-920 WZRE20 Nut 1
48 30504015 0045340 g Crank 1
49 s05037 2565140 B2ETM6x15 screw 1
50 305530009 1374410 WRET screw 1
51 w01004 240011-20 S washer 1
52 BO7011 cL50 TR K Iron Cover 1
53 30505020 0048050 HEFT Bearings 1
54 N01004 CL50 IZEREMS Nut 1
55 30503034 CcL50 HEFT Bearings 1
56 30503034 SM524 HEFT Bearings 1
57 305530007 2565430 H2£TM5x8.5 screw 2
58 30225102 2565380 ity Upper Roller 1
59 30225103 0070830 e Upper Toothed Roller 1
60 s02014 WEET screw 3
61 30226050 NM410 [ 7€ 15 41 screw 2
62 N01001 R Nut 2
63 305511011 CL26 WRET screw 2
64 30503031 VCL19 e Bushing 2
65 30226004 BT Pin 2
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Zt+75. DIEHE /DI Specific parts
= PN = — =
75 No. PaftF:No. Re?.faﬁﬁo. I Description Numil;er
1 302024 HLFE () 1
2 S01005 IRETMAX5. 5 screw 2
3 ¥02004 295 washer 1
4 114530001 W2 screw 1
5 3013300300 FALA 1 1
6 S01011 2L screw 3
7 30211047 RLE T plulley cover 1
8 3013005900 LEDJT 254 LED light 1
9 W01001 £y washer 1
10 S05190 BEETMA X 12 screw 1
11 20711210 25k 5
12 207511007 2L screw 4
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—++t. MHEEEE/Accessories assemblies

= = =)
#%5  No. PafthﬁNo. Rifﬁtzo. e Description Numﬁier
1 20131037 WAz (K oil container 1
2 20131038 =i oiler 1
3 20131039 T3t oil funnel 1
4 20131051 By tweezers 1
5 30131007 MAMAIRT (1.5mm) allen key driver/1.5mm 1
6 20131046 AAMART (2mm) allen key driver/2mm 1
7 30131013 WAARTF (3mm) allen key driver/3mm 1
8 30131010 WAHRTF (4mm)d allen key driver/4mm 1
9 20131012 WS ARTF (Bmm) allen key driver/smm 1
10 20131047 WA HRTF (6mm) allen key driver/6mm 1
11 20131056 M FHRTF (8mm) allen key driver/8mm 1
12 10131002 ez ) (R screwdriver(large) 1
13 10131004 ez J) (/) screwdriver(small) 1
11 Jpowsion A b 1
15 30131018 % chain 1
16 10131005 Bk dust cover 1
17 30117001 HUE needle 4
18 20136001 JEIH A filter element 1
19 30131005 #WF (7Tmm-9mm) wrench/(7mm-9mm) 1
20 30131006 #&F (8mm-10mm) wrench/(8mm-10mm) 1
21 S10005 B2ET M3x3 screw 3
22 30135004 B leather belt 1
23 S01060 24T M6%10 screw 2
24 S01065 BRE] M5x6 screw 2
25 30212050 el (D machine table(front) 1
26 30212048 el machine table(right) 1
27 30212049 el o machine table(left) 1
28 3023001600 IR 2 (B R ) DI Special Part 1
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rein AR dEfC S QB/T2044-2010
Standard code of the products: QB/T2044-2010

I\\\ ﬁ ili i']I T"

JACK SEWING MACHINE

|  HTTP://WWW.CHINAJACK.COM |

AN 4E LNMIR /R 2Tl

JACK SEWING MACHINE CO.,LTD.

@ AT Hit(Address of Company):

ANTHIIENIZAE15S

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EMHHEE(Domestic Trade Department) :

HiE(TEL): 0086-576-88177788 88177789

fEH(FAX): 0086-576-88177758
® [E & (International Trade Department):

H{&(TEL): 0086-576-88177782 88177774

f£H(FAX): 0086-576-88177787

® F{# (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
& H(FAX): 0086-576-88177775

@ %FHEFIRS BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ FROAEN, BFSTEE, MDHNE,

You will be not informed if the file has been revised. Please set sample as standard.

@® 2015.12
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